
EVENTER 20/25 ASSEMBLY

7XXXX

7XXXX
X

210

D

C

B

A
A

B

C

6 113 9 511 48

LLC. ANY REPRODUCTION 

MFG LLC IS PROHIBITED.

IN PART OR AS A WHOLE 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
TITLE:

DWG.  NO. REV
PERMISSION OF SUMNER 

TOLERANCING PER: 

DIMENSIONS ARE IN INCHES.

SHEET 1 OF 1
EVENTER-20-25 EXPLODED VIEW

SCALE: 
3

PROPRIETARY AND CONFIDENTIAL

DRAWING IS THE SOLE 

7

UNLESS OTHERWISE SPECIFIED

13

CONTAINED IN THIS 
THE INFORMATION 

12

DO NOT SCALE DRAWING

D

11

12

INTERPRET GEOMETRIC

.005

NOTES/COMMENTS:

AS NOTED
FINISH DNU

969.074 LBS.

MATERIAL

DNU

MATERIAL CODE

DNU
DNUDNU
DNUDNUDNU

DNU
DNU
DNU

NEXT ASSEMBLY

PARTS PER UNIT

E E

WEIGHT

8 6 5 4 3 2 1910

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .01
THREE PLACE DECIMAL:     

7

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

BREAK ALL EDGES1.

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 783802 BASE ASSEMBLY EVENTER 1
2 783824-BLK BTM MAST ASSEMBLY-HD 1
3 783825-BLK CTR MAST ASSEMBLY-HD EVENTER 20 2
3 783825-BLK CTR MAST ASSEMBLY-HD EVENTER 25 3
4 783826-BLK TOP MAST ASSEMBLY-HD 1
5 783810 CARRIAGE ASSEMBLY, EVENTER 1
6 783841 ADJUSTABLE FORK ASSEMBLY 1
7 784490-BLK NL WINCH ASSEMBLY - BLK 1
8 783804 LEG ASSY FRONT, EVENTER 2
9 783805 LEG ASSY REAR, EVENTER 2

10 783828 MAST BRACE, RH EVENTER 1
11 783829 MAST BRACE, LH EVENTER 1
12 783864 LEG STORAGE ASSEMBLY 1
13 783916-BLK ALUMINUM MAST COVER BTM BLACK 1
14 783918-BLK ALUMINUM MAST COVER TOP BLACK 1
15 783575 STOP BLOCK EVENTER 20 4
15 783575 STOP BLOCK EVENTER 25 5
16 783887 LOAD LINE ASSEMBLY,  2020 LIFT 1
16 783856 LOAD LINE ASSEMBLY,  2025 LIFT 1
17 782910 ROPE  RET. WASHER 1
18 783551 LOCK BLOCK 1
19 783715 MAST HOLD DOWN ASSEMBLY 1
20 776055 SCREW, SM #8 X 3/4 SELF TAPPING 8
21 771248 SCREW, FHSC 3/8-16 X 2"LN 1
22 771060 SCREW, HHC 3/8-16X1.25"LN 14
23 771257 SCREW, SHC 1/2 - 13 X 1 - 1/2--2020 3
23 771257 SCREW, SHC 1/2 - 13 X 1 - 1/2--2025 4
24 771252 SCREW, SHC 1/2-13X2"LN 1
25 773040 WASHER, FLAT 3/8 4
26 773094 WASHER, FLAT 1/2 SAE 1
27 772355 NUT, INSERT LOCK 3/8-16 15
28 772358 NUT, INSERT JAM 1/2 -13 1
29 778384 LABEL KIT, EVENTER (NOT SHOWN) 1

20

21

17

16
18

27

4

2

3

3

3

14

27

20

8
22

1322

11

10

22
25

22

25
27

12

28
26

15
24

15
23

15
23

15
23

15
23

5

6

9

9

27

22

22

27

19

1

7

8

7XXXX

7XXXX
X

210

D

C

B

A
A

B

C

6 113 9 511 48

LLC. ANY REPRODUCTION 

MFG LLC IS PROHIBITED.

IN PART OR AS A WHOLE 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
TITLE:

DWG.  NO. REV
PERMISSION OF SUMNER 

TOLERANCING PER: 

DIMENSIONS ARE IN INCHES.

SHEET 1 OF 1
EVENTER-20-25 EXPLODED VIEW

SCALE: 
3

PROPRIETARY AND CONFIDENTIAL

DRAWING IS THE SOLE 

7

UNLESS OTHERWISE SPECIFIED

13

CONTAINED IN THIS 
THE INFORMATION 

12

DO NOT SCALE DRAWING

D

11

12

INTERPRET GEOMETRIC

.005

NOTES/COMMENTS:

AS NOTED
FINISH DNU

969.074 LBS.

MATERIAL

DNU

MATERIAL CODE

DNU
DNUDNU
DNUDNUDNU

DNU
DNU
DNU

NEXT ASSEMBLY

PARTS PER UNIT

E E

WEIGHT

8 6 5 4 3 2 1910

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .01
THREE PLACE DECIMAL:     

7

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

BREAK ALL EDGES1.

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 783802 BASE ASSEMBLY EVENTER 1
2 783824-BLK BTM MAST ASSEMBLY-HD 1
3 783825-BLK CTR MAST ASSEMBLY-HD EVENTER 20 2
3 783825-BLK CTR MAST ASSEMBLY-HD EVENTER 25 3
4 783826-BLK TOP MAST ASSEMBLY-HD 1
5 783810 CARRIAGE ASSEMBLY, EVENTER 1
6 783841 ADJUSTABLE FORK ASSEMBLY 1
7 784490-BLK NL WINCH ASSEMBLY - BLK 1
8 783804 LEG ASSY FRONT, EVENTER 2
9 783805 LEG ASSY REAR, EVENTER 2

10 783828 MAST BRACE, RH EVENTER 1
11 783829 MAST BRACE, LH EVENTER 1
12 783864 LEG STORAGE ASSEMBLY 1
13 783916-BLK ALUMINUM MAST COVER BTM BLACK 1
14 783918-BLK ALUMINUM MAST COVER TOP BLACK 1
15 783575 STOP BLOCK EVENTER 20 4
15 783575 STOP BLOCK EVENTER 25 5
16 783887 LOAD LINE ASSEMBLY,  2020 LIFT 1
16 783856 LOAD LINE ASSEMBLY,  2025 LIFT 1
17 782910 ROPE  RET. WASHER 1
18 783551 LOCK BLOCK 1
19 783715 MAST HOLD DOWN ASSEMBLY 1
20 776055 SCREW, SM #8 X 3/4 SELF TAPPING 8
21 771248 SCREW, FHSC 3/8-16 X 2"LN 1
22 771060 SCREW, HHC 3/8-16X1.25"LN 14
23 771257 SCREW, SHC 1/2 - 13 X 1 - 1/2--2020 3
23 771257 SCREW, SHC 1/2 - 13 X 1 - 1/2--2025 4
24 771252 SCREW, SHC 1/2-13X2"LN 1
25 773040 WASHER, FLAT 3/8 4
26 773094 WASHER, FLAT 1/2 SAE 1
27 772355 NUT, INSERT LOCK 3/8-16 15
28 772358 NUT, INSERT JAM 1/2 -13 1
29 778384 LABEL KIT, EVENTER (NOT SHOWN) 1

20

21

17

16
18

27

4

2

3

3

3

14

27

20

8
22

1322

11

10

22
25

22

25
27

12

28
26

15
24

15
23

15
23

15
23

15
23

5

6

9

9

27

22

22

27

19

1

7

8



MAST ASSEMBLY

7XXXX

7XXXX

X
13 1

BTM MAST ASSEMBLY-HD

2

DNU

D

C

B

A

9 511 4812 3

7

10
SCALE: 

D

EVENTER 20-25 MAST ASSEMBLY UPPER LOWER

DO NOT SCALE DRAWING

CONTAINED IN THIS 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
THE INFORMATION 

DRAWING IS THE SOLE 

IN PART OR AS A WHOLE 

TITLE:

PERMISSION OF SUMNER 

6

12

UNLESS OTHERWISE SPECIFIED

C

11

DWG.  NO.

10

DIMENSIONS ARE IN INCHES.

B

9

REV

A

113

LLC. ANY REPRODUCTION 

MFG LLC IS PROHIBITED.

PROPRIETARY AND CONFIDENTIAL

MATERIAL CODE

FINISH

DNUDNU

TOLERANCING PER: 
INTERPRET GEOMETRIC

SHEET 1 OF 1

NOTES/COMMENTS:

AS NOTED

LBS.254.326
DNU

DNU

.005 MATERIAL

DNUDNU
DNU DNU

DNU

DNU

NEXT ASSEMBLY

PARTS PER UNIT

E E

WEIGHT

8 6 5 4 3 2

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:  1/32
ANGULAR: BEND      1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:  .01
THREE PLACE DECIMAL:  

7

18

MAST ONLY
TOP & CENTER

6

18

23

15

7

15

14
ONLY
BOTTOM MAST 

16

5

6

13

4

13

3

10

9

TOP & CENTER
MAST ONLY

4

3

16

10

BOTTOM & 

ONLY
CENTER MAST 

19 21

21

22

22 2

8

6 24

12

11

176

CENTER MAST 
ONLY

25

1

ONLY
TOP MAST 

BOTTOM & 

5
9

BOTTOM MAST 
ONLY

16

20

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

BREAK ALL EDGES1.

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 783893-BLK BTM MAST EVENTER 20/25 1
1 783808-BLK TOP/CENTER MAST BLACK ANODIZED 1
2 783923 PULLEY MOUNTING BRACKET ASSY 1
3 783921 PULLEY ASSEMBLY 1
4 783536 PULLEY GUARD 1
5 783540 MAST ROLLER (TOP QTY 2) 2
5 783540 MAST ROLLER (CENTER QTY 4) 4
5 783540 MAST ROLLER (BTM QTY 2) 2
6 783575 STOP BLOCK (TOP QTY 2) 2
6 783575 STOP BLOCK (CENTER QTY 4) 4
6 783575 STOP BLOCK (BTM QTY 2) 2
7 783503 BACKING PLATE WELDMENT 1
8 783649 TOP REINFORCEMENT BRACKET 1
9 771350 SCREW, SHOULDER 1/2 X 1/2 (TOP QTY 2) 2
9 771350 SCREW, SHOULDER 1/2 X 1/2 (CENTER QTY 4) 4
9 771350 SCREW, SHOULDER 1/2 X 1/2 (BTM QTY 2) 2

10 771166 M12-1.75 x 40MM HI-STRENGTH 10.9 GRADE 1
11 771107 SCREW, HHC 3/8-16 X 1 1
12 771258 SCREW, SHC 1/2-13 X 1 1
13 771257 SCREW, SHC 1/2 - 13 X 1 - 1/2 2
14 772800 NUT, INSERT LOCK 12MM 1
15 772357 NUT, INSERT LOCK 1/2 - 13 2
16 773108 WASHER, FLAT 7/16" GRADE 8 1
17 773022 WASHER, FLAT 3/8 SAE HARDENED 1
18 773060 WASHER, FLAT 1/2 USS 2
19 786585 LIFTING HOOK WELDMENT, CB LIFT 1
20 783620 SHAFT, ROLLER 1
21 779012 WHEEL, POLYOLEFIN 3" 2
22 774053 COTTER, CIRCLE Z/P 0.048 X 0.75" 2
23 772350 NUT, INSERT JAM 3/8 - 16 2
24 783694 STOP BLOCK WEDGE 1
25 772505 NUT, JAM LOCK 12MM 1

BOTTOM MAST 
ONLY

  26       779070                                  LOWER PULLEY KIT                            1
  27       783824                                    UPPER PULLEY KIT                           1

7XXXX

7XXXX

X
13 1

BTM MAST ASSEMBLY-HD

2

DNU

D

C

B

A

9 511 4812 3

7

10
SCALE: 

D

EVENTER 20-25 MAST ASSEMBLY UPPER LOWER

DO NOT SCALE DRAWING

CONTAINED IN THIS 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
THE INFORMATION 

DRAWING IS THE SOLE 

IN PART OR AS A WHOLE 

TITLE:

PERMISSION OF SUMNER 

6

12

UNLESS OTHERWISE SPECIFIED

C

11

DWG.  NO.

10

DIMENSIONS ARE IN INCHES.

B

9

REV

A

113

LLC. ANY REPRODUCTION 

MFG LLC IS PROHIBITED.

PROPRIETARY AND CONFIDENTIAL

MATERIAL CODE

FINISH

DNUDNU

TOLERANCING PER: 
INTERPRET GEOMETRIC

SHEET 1 OF 1

NOTES/COMMENTS:

AS NOTED

LBS.254.326
DNU

DNU

.005 MATERIAL

DNUDNU
DNU DNU

DNU

DNU

NEXT ASSEMBLY

PARTS PER UNIT

E E

WEIGHT

8 6 5 4 3 2

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:  1/32
ANGULAR: BEND      1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:  .01
THREE PLACE DECIMAL:  

7

18

MAST ONLY
TOP & CENTER

6

18

23

15

7

15

14
ONLY
BOTTOM MAST 

16

5

6

13

4

13

3

10

9

TOP & CENTER
MAST ONLY

4

3

16

10

BOTTOM & 

ONLY
CENTER MAST 

19 21

21

22

22 2

8

6 24

12

11

176

CENTER MAST 
ONLY

25

1

ONLY
TOP MAST 

BOTTOM & 

5
9

BOTTOM MAST 
ONLY

16

20

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

BREAK ALL EDGES1.

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 783893-BLK BTM MAST EVENTER 20/25 1
1 783808-BLK TOP/CENTER MAST BLACK ANODIZED 1
2 783923 PULLEY MOUNTING BRACKET ASSY 1
3 783921 PULLEY ASSEMBLY 1
4 783536 PULLEY GUARD 1
5 783540 MAST ROLLER (TOP QTY 2) 2
5 783540 MAST ROLLER (CENTER QTY 4) 4
5 783540 MAST ROLLER (BTM QTY 2) 2
6 783575 STOP BLOCK (TOP QTY 2) 2
6 783575 STOP BLOCK (CENTER QTY 4) 4
6 783575 STOP BLOCK (BTM QTY 2) 2
7 783503 BACKING PLATE WELDMENT 1
8 783649 TOP REINFORCEMENT BRACKET 1
9 771350 SCREW, SHOULDER 1/2 X 1/2 (TOP QTY 2) 2
9 771350 SCREW, SHOULDER 1/2 X 1/2 (CENTER QTY 4) 4
9 771350 SCREW, SHOULDER 1/2 X 1/2 (BTM QTY 2) 2

10 771166 M12-1.75 x 40MM HI-STRENGTH 10.9 GRADE 1
11 771107 SCREW, HHC 3/8-16 X 1 1
12 771258 SCREW, SHC 1/2-13 X 1 1
13 771257 SCREW, SHC 1/2 - 13 X 1 - 1/2 2
14 772800 NUT, INSERT LOCK 12MM 1
15 772357 NUT, INSERT LOCK 1/2 - 13 2
16 773108 WASHER, FLAT 7/16" GRADE 8 1
17 773022 WASHER, FLAT 3/8 SAE HARDENED 1
18 773060 WASHER, FLAT 1/2 USS 2
19 786585 LIFTING HOOK WELDMENT, CB LIFT 1
20 783620 SHAFT, ROLLER 1
21 779012 WHEEL, POLYOLEFIN 3" 2
22 774053 COTTER, CIRCLE Z/P 0.048 X 0.75" 2
23 772350 NUT, INSERT JAM 3/8 - 16 2
24 783694 STOP BLOCK WEDGE 1
25 772505 NUT, JAM LOCK 12MM 1

BOTTOM MAST 
ONLY

  26       779070                                  LOWER PULLEY KIT                            1
  27       783824                                    UPPER PULLEY KIT                           1
26

27

779070

783924

LOWER PULLEY KIT (NOT PICTURED)

UPPER PULLEY KIT (NOT PICTURED)

1

1



2600 SERIES

2000 SERIES

2100 SERIES

2500 SERIES

EVENTER 20/25 SERIES

NEXT ASSY

PROPRIETARY AND CONFIDENTIAL

THREE PLACE DECIMAL  

SIZE

A A

B B

4

4

3

3

2

FINISH

MATERIAL

INTERPRET GEOMETRIC

  BEND 

(2000/2100/2500/2600/EVENTER20-25)TWO PLACE DECIMAL  

779070
SHEET 1 OF 1

12-3-21PER

UNLESS OTHERWISE SPECIFIED:

SCALE: XXXXWEIGHT: XXXX

1

DWG.  NO.

B

CHECKED TITLE:

Sumner MFG LLCNAME DATE

COMMENTS:

Q.A.

MFG APPR.

ENG APPR.

REV

2

DO NOT SCALE DRAWING

DRAWN

TOLERANCING PER:

USED ON

LOWER PULLEY KIT SERIES 

DNU

AS NOTED

APPLICATION

1

DIMENSIONS ARE IN INCHES
TOLERANCES:
FRACTIONAL
ANGULAR: MACH

THE INFORMATION CONTAINED IN THIS
DRAWING IS THE SOLE PROPERTY OF
<INSERT COMPANY NAME HERE>.  ANY 
REPRODUCTION IN PART OR AS A WHOLE
WITHOUT THE WRITTEN PERMISSION OF
<INSERT COMPANY NAME HERE> IS 
PROHIBITED.

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- A INITIAL RELEASE - -

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 783921 PULLEY ASSEMBLY 1
2 783536 PULLEY GUARD 1
3 773108 WASHER, FLAT 7/16" GRADE 8 1
4 772505 NUT, INSERT JAM M12 1
5 771166 High-Strength Class 10.9 Steel Hex Head Screw 1

6 783069 SHIM, 2600 PULLEY GUARD 1

SCALE 1 : 3
DETAIL A

5

2

3 1

NOTE: KIT INCLUDES PARTS 1,2,3,4,5. 
MASTS AND OTHER HARDWARE FOR ASSEMBLY REFERANCE ONLY.

6

4
NOTE: SHIM IS ONLY USED ON 2600 SERIES LIFT.
LIFTS:2000/2100/2500/EVENTER20/25 DO NOT USE SHIM

779070 LOWER PULLEY KIT

LOWER PULLEY KIT ASSEMBLY



2600 SERIES

2000 SERIES
2100 SERIES

2500 SERIES

EVENTER 20/25

A A

B B

4

4

3

3

2

2

1

1

AS NOTED

  BEND 

(2000/2100/2500/2600/EVENTER2025)

A
DO NOT SCALE DRAWING

783924
SHEET 1 OF 1

11-30-21PER

UNLESS OTHERWISE SPECIFIED:

SCALE: XXXXWEIGHT: XXXX

REVDWG.  NO.

B
SIZE

TITLE:

Sumner MFG LLCNAME DATE

COMMENTS:

Q.A.

MFG APPR.

ENG APPR.

CHECKED

DRAWN

DNU
FINISH

MATERIAL

ASSEMBLEYKIT 

TOLERANCING PER:
INTERPRET GEOMETRIC

UPPER PULLEY MOUNTING BRACKET 

NEXT ASSY

TWO PLACE DECIMAL  

USED ON

APPLICATION

THREE PLACE DECIMAL  

PROPRIETARY AND CONFIDENTIAL

DIMENSIONS ARE IN INCHES
TOLERANCES:
FRACTIONAL
ANGULAR: MACH

THE INFORMATION CONTAINED IN THIS
DRAWING IS THE SOLE PROPERTY OF
<INSERT COMPANY NAME HERE>.  ANY 
REPRODUCTION IN PART OR AS A WHOLE
WITHOUT THE WRITTEN PERMISSION OF
<INSERT COMPANY NAME HERE> IS 
PROHIBITED.

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- A CREATED NEW SUBASSEMBLY USING NEW ALUMINUM PULLEY TO MATCH 
PRODUCTION 8-23-17 MDD

ITEM 
NO.

PART 
NUMBER DESCRIPTION QT

Y.
1 783489 UPPER PULLEY BRACKET, 2600 SERIES 1
2 783536 PULLEY GUARD 1
3 783921 PULLEY ASSEMBLY 1
4 773108 WASHER, FLAT 7/16" GRADE 8 2
5 772505 NUT, INSERT JAM M12 1
6 771166 High-Strength Class 10.9 Steel Hex 

Head Screw 1

7 783484 PLATE, TOP PULLEY MOUNT 2600 1
1

2

4

4
5

6

7

783924 UPPER PULLEY KIT

2600 SERIES

2000 SERIES
2100 SERIES

2500 SERIES

EVENTER 20/25

A A

B B

4

4

3

3

2

2

1

1

AS NOTED

  BEND 

(2000/2100/2500/2600/EVENTER2025)

A
DO NOT SCALE DRAWING

783924
SHEET 1 OF 1

11-30-21PER

UNLESS OTHERWISE SPECIFIED:

SCALE: XXXXWEIGHT: XXXX

REVDWG.  NO.

B
SIZE

TITLE:

Sumner MFG LLCNAME DATE

COMMENTS:

Q.A.

MFG APPR.

ENG APPR.

CHECKED

DRAWN

DNU
FINISH

MATERIAL

ASSEMBLEYKIT 

TOLERANCING PER:
INTERPRET GEOMETRIC

UPPER PULLEY MOUNTING BRACKET 

NEXT ASSY

TWO PLACE DECIMAL  

USED ON

APPLICATION

THREE PLACE DECIMAL  

PROPRIETARY AND CONFIDENTIAL

DIMENSIONS ARE IN INCHES
TOLERANCES:
FRACTIONAL
ANGULAR: MACH

THE INFORMATION CONTAINED IN THIS
DRAWING IS THE SOLE PROPERTY OF
<INSERT COMPANY NAME HERE>.  ANY 
REPRODUCTION IN PART OR AS A WHOLE
WITHOUT THE WRITTEN PERMISSION OF
<INSERT COMPANY NAME HERE> IS 
PROHIBITED.

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- A CREATED NEW SUBASSEMBLY USING NEW ALUMINUM PULLEY TO MATCH 
PRODUCTION 8-23-17 MDD

ITEM 
NO.

PART 
NUMBER DESCRIPTION QT

Y.
1 783489 UPPER PULLEY BRACKET, 2600 SERIES 1
2 783536 PULLEY GUARD 1
3 783921 PULLEY ASSEMBLY 1
4 773108 WASHER, FLAT 7/16" GRADE 8 2
5 772505 NUT, INSERT JAM M12 1
6 771166 High-Strength Class 10.9 Steel Hex 

Head Screw 1

7 783484 PLATE, TOP PULLEY MOUNT 2600 1
1

2

4

4
5

6

7

783924 UPPER PULLEY KIT

2600 SERIES

2000 SERIES
2100 SERIES

2500 SERIES

EVENTER 20/25

A A

B B

4

4

3

3

2

2

1

1

AS NOTED

  BEND 

(2000/2100/2500/2600/EVENTER2025)

A
DO NOT SCALE DRAWING

783924
SHEET 1 OF 1

11-30-21PER

UNLESS OTHERWISE SPECIFIED:

SCALE: XXXXWEIGHT: XXXX

REVDWG.  NO.

B
SIZE

TITLE:

Sumner MFG LLCNAME DATE

COMMENTS:

Q.A.

MFG APPR.

ENG APPR.

CHECKED

DRAWN

DNU
FINISH

MATERIAL

ASSEMBLEYKIT 

TOLERANCING PER:
INTERPRET GEOMETRIC

UPPER PULLEY MOUNTING BRACKET 

NEXT ASSY

TWO PLACE DECIMAL  

USED ON

APPLICATION

THREE PLACE DECIMAL  

PROPRIETARY AND CONFIDENTIAL

DIMENSIONS ARE IN INCHES
TOLERANCES:
FRACTIONAL
ANGULAR: MACH

THE INFORMATION CONTAINED IN THIS
DRAWING IS THE SOLE PROPERTY OF
<INSERT COMPANY NAME HERE>.  ANY 
REPRODUCTION IN PART OR AS A WHOLE
WITHOUT THE WRITTEN PERMISSION OF
<INSERT COMPANY NAME HERE> IS 
PROHIBITED.

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- A CREATED NEW SUBASSEMBLY USING NEW ALUMINUM PULLEY TO MATCH 
PRODUCTION 8-23-17 MDD

ITEM 
NO.

PART 
NUMBER DESCRIPTION QT

Y.
1 783489 UPPER PULLEY BRACKET, 2600 SERIES 1
2 783536 PULLEY GUARD 1
3 783921 PULLEY ASSEMBLY 1
4 773108 WASHER, FLAT 7/16" GRADE 8 2
5 772505 NUT, INSERT JAM M12 1
6 771166 High-Strength Class 10.9 Steel Hex 

Head Screw 1

7 783484 PLATE, TOP PULLEY MOUNT 2600 1
1

2

4

4
5

6

7

783924 UPPER PULLEY KIT

UPPER PULLEY KIT ASSEMBLY



MAST BRAKE ASSEMBLY



CARRIAGE ASSEMBLY

7XXXX

7XXXX

X
6 2

DNU

D

C

B

A
A

B

113 9 511 4812

UNLESS OTHERWISE SPECIFIED

LLC. ANY REPRODUCTION 

DRAWING IS THE SOLE 
CONTAINED IN THIS 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
TITLE:

DWG.  NO.
IN PART OR AS A WHOLE 

PERMISSION OF SUMNER 
TOLERANCING PER: 

REV

10

7

MFG LLC IS PROHIBITED.

THE INFORMATION 

13

SCALE: 

12

NOTES/COMMENTS:

D

11

.005

C

10

3

PROPRIETARY AND CONFIDENTIAL

INTERPRET GEOMETRIC 783810

DO NOT SCALE DRAWING

SHEET 1 OF 1

DIMENSIONS ARE IN INCHES.

AS NOTED

EVENTER

FINISH

36.647 LBS.
DNU

DNU

DNUDNU

MATERIAL CODEMATERIAL

DNU
DNUDNU

DNUDNU
DNU

NEXT ASSEMBLY

PARTS PER UNIT

E E

WEIGHT

8 6 5 4 3 2 19

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .01
THREE PLACE DECIMAL:     

CARRIAGE ASSEMBLY, 

7

5
6

12

10

12

4

11

7

3
5

13

9
2

8

9

1

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

BREAK ALL EDGES1.

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 783822 CARRIAGE, BLACK ANODIZED 1

2 783921 PULLEY ASSEMBLY 1

3 783536 PULLEY GUARD 1

4 783540 MAST ROLLER 4

5 783575 STOP BLOCK 2

6 783478 BACK PLATE WELDMENT 1

7 771350 SCREW, SHOULDER 1/2 X 1/2 4

8 771166 M12-1.75 x 40MM HI-
STRENGTH 10.9 GRADE 1

9 771257 SCREW, SHC 1/2 - 13 X 1 - 1/2 2

10 772800 NUT, INSERT LOCK 12MM 1

11 772350 NUT, INSERT JAM 3/8 - 16 4

12 772357 NUT, INSERT LOCK 1/2 - 13 2

13 773108 WASHER, FLAT 7/16" GRADE 8 1

7XXXX

7XXXX

X
6 2

DNU

D

C

B

A
A

B

113 9 511 4812

UNLESS OTHERWISE SPECIFIED

LLC. ANY REPRODUCTION 

DRAWING IS THE SOLE 
CONTAINED IN THIS 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
TITLE:

DWG.  NO.
IN PART OR AS A WHOLE 

PERMISSION OF SUMNER 
TOLERANCING PER: 

REV

10

7

MFG LLC IS PROHIBITED.

THE INFORMATION 

13

SCALE: 

12

NOTES/COMMENTS:

D

11

.005

C

10

3

PROPRIETARY AND CONFIDENTIAL

INTERPRET GEOMETRIC 783810

DO NOT SCALE DRAWING

SHEET 1 OF 1

DIMENSIONS ARE IN INCHES.

AS NOTED

EVENTER

FINISH

36.647 LBS.
DNU

DNU

DNUDNU

MATERIAL CODEMATERIAL

DNU
DNUDNU

DNUDNU
DNU

NEXT ASSEMBLY

PARTS PER UNIT

E E

WEIGHT

8 6 5 4 3 2 19

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .01
THREE PLACE DECIMAL:     

CARRIAGE ASSEMBLY, 

7

5
6

12

10

12

4

11

7

3
5

13

9
2

8

9

1

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

BREAK ALL EDGES1.

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 783822 CARRIAGE, BLACK ANODIZED 1

2 783921 PULLEY ASSEMBLY 1

3 783536 PULLEY GUARD 1

4 783540 MAST ROLLER 4

5 783575 STOP BLOCK 2

6 783478 BACK PLATE WELDMENT 1

7 771350 SCREW, SHOULDER 1/2 X 1/2 4

8 771166 M12-1.75 x 40MM HI-
STRENGTH 10.9 GRADE 1

9 771257 SCREW, SHC 1/2 - 13 X 1 - 1/2 2

10 772800 NUT, INSERT LOCK 12MM 1

11 772350 NUT, INSERT JAM 3/8 - 16 4

12 772357 NUT, INSERT LOCK 1/2 - 13 2

13 773108 WASHER, FLAT 7/16" GRADE 8 1



BASE ASSEMBLY

7XXXX

7XXXX

X
6 2

DNU

D

C

B

A
A

B

113 9 511 4812

UNLESS OTHERWISE SPECIFIED

LLC. ANY REPRODUCTION 

DRAWING IS THE SOLE 
CONTAINED IN THIS 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
TITLE:

DWG.  NO.
IN PART OR AS A WHOLE 

PERMISSION OF SUMNER 
TOLERANCING PER: 

REV

DIMENSIONS ARE IN INCHES.

10

7

MFG LLC IS PROHIBITED.

THE INFORMATION 

13

SCALE: 

12

DO NOT SCALE DRAWING

D

11

783802

C

10

3

PROPRIETARY AND CONFIDENTIAL

INTERPRET GEOMETRIC

.005
DNU

SHEET 1 OF 1

AS NOTED

NOTES/COMMENTS:

FINISH

86.426 LBS.
DNU

DNU

DNUDNU

MATERIAL

DNU BASE ASSEMBLY EVENTER
DNUDNU

MATERIAL CODE

DNU

DNU

NEXT ASSEMBLY

PARTS PER UNIT

E E

WEIGHT

8 6 5 4 3 2 19

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .01
THREE PLACE DECIMAL:     

7

14

12

12
12

12

12

13 13 4

5

7

11

1

6

14

14

14

14

14

14

14

2

6

9

9 10
10

8

3

14

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

BREAK ALL EDGES1.

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 783803 BASE WELDMENT EVENTER 1

2 779006 CASTER, HD 4 2

3 779007 CASTER, HD 4" W/SWIVEL LOCK 2

4 782510 PLUNGER 4

5 776212 SPRING, #C0480-042-1250-M 4

6 783476 CASTER MTG. PLATE 4" HD 4

7 775110 SPLIT RING 1-1/4" NICKEL PLATED 4

8 780711 SKID PAD, EVENTER BASE 2

9 771060 SCREW, HHC 3/8-16X1.25"LN 4

10 773040 WASHER, FLAT 3/8 4

11 773400 LEVEL, CIRCULAR BUBBLE 1

12 771090 SCREW, HHC 3/8-16 X 1.5" 10

13 771100 SCREW, HHC 3/8-16X1.75" LN 4

14 772350 NUT, INSERT JAM 3/8 - 16 18

7XXXX

7XXXX

X
6 2

DNU

D

C

B

A
A

B

113 9 511 4812

UNLESS OTHERWISE SPECIFIED

LLC. ANY REPRODUCTION 

DRAWING IS THE SOLE 
CONTAINED IN THIS 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
TITLE:

DWG.  NO.
IN PART OR AS A WHOLE 

PERMISSION OF SUMNER 
TOLERANCING PER: 

REV

DIMENSIONS ARE IN INCHES.

10

7

MFG LLC IS PROHIBITED.

THE INFORMATION 

13

SCALE: 

12

DO NOT SCALE DRAWING

D

11

783802

C

10

3

PROPRIETARY AND CONFIDENTIAL

INTERPRET GEOMETRIC

.005
DNU

SHEET 1 OF 1

AS NOTED

NOTES/COMMENTS:

FINISH

86.426 LBS.
DNU

DNU

DNUDNU

MATERIAL

DNU BASE ASSEMBLY EVENTER
DNUDNU

MATERIAL CODE

DNU

DNU

NEXT ASSEMBLY

PARTS PER UNIT

E E

WEIGHT

8 6 5 4 3 2 19

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .01
THREE PLACE DECIMAL:     

7

14

12

12
12

12

12

13 13 4

5

7

11

1

6

14

14

14

14

14

14

14

2

6

9

9 10
10

8

3

14

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

BREAK ALL EDGES1.

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 783803 BASE WELDMENT EVENTER 1

2 779006 CASTER, HD 4 2

3 779007 CASTER, HD 4" W/SWIVEL LOCK 2

4 782510 PLUNGER 4

5 776212 SPRING, #C0480-042-1250-M 4

6 783476 CASTER MTG. PLATE 4" HD 4

7 775110 SPLIT RING 1-1/4" NICKEL PLATED 4

8 780711 SKID PAD, EVENTER BASE 2

9 771060 SCREW, HHC 3/8-16X1.25"LN 4

10 773040 WASHER, FLAT 3/8 4

11 773400 LEVEL, CIRCULAR BUBBLE 1

12 771090 SCREW, HHC 3/8-16 X 1.5" 10

13 771100 SCREW, HHC 3/8-16X1.75" LN 4

14 772350 NUT, INSERT JAM 3/8 - 16 18



FRONT AND REAR LEG ASSEMBLY

7XXXX

7XXXX

X
10

D

C

B

A
A

B

C

D

26 113 9 511 4

MFG LLC IS PROHIBITED.

PROPRIETARY AND CONFIDENTIAL

PERMISSION OF SUMNER 
WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
TITLE:

DWG.  NO. REV

SCALE: 
TOLERANCING PER: 

DIMENSIONS ARE IN INCHES.

SHEET 1 OF 1
EVENTER-20-25 LEG ASSEMBLY FONT-REAR LEG EXPLODED VIEW

DO NOT SCALE DRAWING

UNLESS OTHERWISE SPECIFIED

12

INTERPRET GEOMETRIC

IN PART OR AS A WHOLE 

3

LLC. ANY REPRODUCTION 

7

PROPERTY OF SUMNER MFG 
DRAWING IS THE SOLE 

13

CONTAINED IN THIS 
THE INFORMATION 

12

8

.005

NOTES/COMMENTS:

EVENTER
AS NOTED

FINISH DNU
34.402 LBS.

MATERIAL

DNU

MATERIAL CODE

DNU
DNUDNU
DNUDNUDNU

DNU
DNU
DNU

NEXT ASSEMBLY

PARTS PER UNIT

E E

WEIGHT

8 6 5 4 3 2 191011

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .01
THREE PLACE DECIMAL:     

LEG ASSY FRONT, 

7

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

BREAK ALL EDGES1.

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 783816 FRONT LEG WELDMENT , EVENTER 1

1 783817 REAR LEG WELDMENT, EVENTER 1

2 783895 LEVELING SCREW ASSY, 2416 LIFT 1

3 783891 BUSHING, LEVELING SCREW 1

4 773402 LEVELING MOUNT, NON-SKID 1

5 773080 WASHER, CONICAL 1

6 771354 SCREW, SHOULDER 5/16 X 1 1

7 779002 CASTER, 125 X 32 12MM STEM 1

8 773590 WASHER,LOCK 1/2 1

9 772801 NUT, HEX 12MM ZINC PLATED 1
10 778352 TAPE, 2" B/Y CAUTION STRIPE 54"
11 773091 WASHER, FLAT 7/8" USS PLATED 1

12 773097 WASHER, 1/2 X 2 X 0.375" THK 1

13 784897 HANDLE, LEVELING SCREW 1

14 774126 HANDLE, REVOLVING BLK PHENOLIC 1

15 773042 WASHER FL HARD .38 3

16 772355 NUT, INSERT JAM 3/8-16 2

17 771112 SCREW, HHC 3/8-16 X 2.0 1

18 783894 LEVELING SCREW EVENTER LIFTS 1

12

10

2

98

6

11

7
3

4

5

1

15

2

14

13

17

15

15 16
16

18

7XXXX

7XXXX

X
10

D

C

B

A
A

B

C

D

26 113 9 511 4

MFG LLC IS PROHIBITED.

PROPRIETARY AND CONFIDENTIAL

PERMISSION OF SUMNER 
WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
TITLE:

DWG.  NO. REV

SCALE: 
TOLERANCING PER: 

DIMENSIONS ARE IN INCHES.

SHEET 1 OF 1
EVENTER-20-25 LEG ASSEMBLY FONT-REAR LEG EXPLODED VIEW

DO NOT SCALE DRAWING

UNLESS OTHERWISE SPECIFIED

12

INTERPRET GEOMETRIC

IN PART OR AS A WHOLE 

3

LLC. ANY REPRODUCTION 

7

PROPERTY OF SUMNER MFG 
DRAWING IS THE SOLE 

13

CONTAINED IN THIS 
THE INFORMATION 

12

8

.005

NOTES/COMMENTS:

EVENTER
AS NOTED

FINISH DNU
34.402 LBS.

MATERIAL

DNU

MATERIAL CODE

DNU
DNUDNU
DNUDNUDNU

DNU
DNU
DNU

NEXT ASSEMBLY

PARTS PER UNIT

E E

WEIGHT

8 6 5 4 3 2 191011

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .01
THREE PLACE DECIMAL:     

LEG ASSY FRONT, 

7

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

BREAK ALL EDGES1.

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 783816 FRONT LEG WELDMENT , EVENTER 1

1 783817 REAR LEG WELDMENT, EVENTER 1

2 783895 LEVELING SCREW ASSY, 2416 LIFT 1

3 783891 BUSHING, LEVELING SCREW 1

4 773402 LEVELING MOUNT, NON-SKID 1

5 773080 WASHER, CONICAL 1

6 771354 SCREW, SHOULDER 5/16 X 1 1

7 779002 CASTER, 125 X 32 12MM STEM 1

8 773590 WASHER,LOCK 1/2 1

9 772801 NUT, HEX 12MM ZINC PLATED 1
10 778352 TAPE, 2" B/Y CAUTION STRIPE 54"
11 773091 WASHER, FLAT 7/8" USS PLATED 1

12 773097 WASHER, 1/2 X 2 X 0.375" THK 1

13 784897 HANDLE, LEVELING SCREW 1

14 774126 HANDLE, REVOLVING BLK PHENOLIC 1

15 773042 WASHER FL HARD .38 3

16 772355 NUT, INSERT JAM 3/8-16 2

17 771112 SCREW, HHC 3/8-16 X 2.0 1

18 783894 LEVELING SCREW EVENTER LIFTS 1

12

10

2

98

6

11

7
3

4

5

1

15

2

14

13

17

15

15 16
16

18



LEG STORAGE ASSEMBLY

7XXXX

7XXXX

X
13 16 2

DNU

D

C

B

A

9 511 4812 3

7

DIMENSIONS ARE IN INCHES.

SCALE: 

D

783864

DO NOT SCALE DRAWING

CONTAINED IN THIS 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
THE INFORMATION 

DRAWING IS THE SOLE 

IN PART OR AS A WHOLE 

PERMISSION OF SUMNER 
TOLERANCING PER: 

TITLE:

12

UNLESS OTHERWISE SPECIFIED

C

11

DWG.  NO.

10

REV

B

9

DNUA

113

LLC. ANY REPRODUCTION 

MFG LLC IS PROHIBITED.

PROPRIETARY AND CONFIDENTIAL

INTERPRET GEOMETRIC

.005

LEG STORAGE ASSEMBLY

SHEET 1 OF 1

AS NOTED

NOTES/COMMENTS:

FINISH

29.782 LBS.

DNU
DNU

DNUDNUDNU

MATERIAL
DNU

10

DNUDNU
MATERIAL CODE

DNU

NEXT ASSEMBLY

PARTS PER UNIT

E E

WEIGHT

8 6 5 4 3 2

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .01
THREE PLACE DECIMAL:     

7

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

BREAK ALL EDGES1.

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 783863 LEG STORAGE WLDM'T 1

2 782960 ROLLER SHAFT, CARR.715/720 1

3 780025 SHEAVE, RAB-222 (2") Z-22 1

4 771120 SCREW, HHC 1/2-13 x 1.5" LN 1

5 772357 NUT, INSERT LOCK 1/2 - 13 1

6 782510 PLUNGER 4

7 776212 SPRING, #DWC - 042 - G - 9 4

8 775110 SPLIT RING 1-1/4" NICKEL PLATED 4

9 779905 CAP, 2" OD TUBE, BLACK 2

10 779318 SPRING SNAP - 1/4" 1

11 783625 BRAKE RELEASE TOOL 1

12 779976 EVENTER OPERATORS MANUAL 1

13 779715 ALLEN WRENCH, 3/8 1

14 779720 ALLEN WRENCH, 3/16 1

8

9

1

4
2 3

5

14

13

12

10

6

7
11

7XXXX

7XXXX

X
13 16 2

DNU

D

C

B

A

9 511 4812 3

7

DIMENSIONS ARE IN INCHES.

SCALE: 

D

783864

DO NOT SCALE DRAWING

CONTAINED IN THIS 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
THE INFORMATION 

DRAWING IS THE SOLE 

IN PART OR AS A WHOLE 

PERMISSION OF SUMNER 
TOLERANCING PER: 

TITLE:

12

UNLESS OTHERWISE SPECIFIED

C

11

DWG.  NO.

10

REV

B

9

DNUA

113

LLC. ANY REPRODUCTION 

MFG LLC IS PROHIBITED.

PROPRIETARY AND CONFIDENTIAL

INTERPRET GEOMETRIC

.005

LEG STORAGE ASSEMBLY

SHEET 1 OF 1

AS NOTED

NOTES/COMMENTS:

FINISH

29.782 LBS.

DNU
DNU

DNUDNUDNU

MATERIAL
DNU

10

DNUDNU
MATERIAL CODE

DNU

NEXT ASSEMBLY

PARTS PER UNIT

E E

WEIGHT

8 6 5 4 3 2

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .01
THREE PLACE DECIMAL:     

7

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

BREAK ALL EDGES1.

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 783863 LEG STORAGE WLDM'T 1

2 782960 ROLLER SHAFT, CARR.715/720 1

3 780025 SHEAVE, RAB-222 (2") Z-22 1

4 771120 SCREW, HHC 1/2-13 x 1.5" LN 1

5 772357 NUT, INSERT LOCK 1/2 - 13 1

6 782510 PLUNGER 4

7 776212 SPRING, #DWC - 042 - G - 9 4

8 775110 SPLIT RING 1-1/4" NICKEL PLATED 4

9 779905 CAP, 2" OD TUBE, BLACK 2

10 779318 SPRING SNAP - 1/4" 1

11 783625 BRAKE RELEASE TOOL 1

12 779976 EVENTER OPERATORS MANUAL 1

13 779715 ALLEN WRENCH, 3/8 1

14 779720 ALLEN WRENCH, 3/16 1

8

9

1

4
2 3

5

14

13

12

10

6

7
11



HOOK BLOCK KIT ASSEMBLY

7XXXX

7XXXX
X

DNU

NEXT ASSEMBLY

D

C

B

A
A

B

C

D

12345678

8 7 6 5 4 3 2

DNU
DNU
DNUDNUDNU

DNUDNU
DNU

MATERIAL CODE

DNU

LLC. ANY REPRODUCTION 

MFG LLC IS PROHIBITED.

IN PART OR AS A WHOLE 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
TITLE:

DWG.  NO. REV
PERMISSION OF SUMNER 

TOLERANCING PER: 

DIMENSIONS ARE IN INCHES.

SHEET 1 OF 1
783766

SCALE: LBS.

PROPRIETARY AND CONFIDENTIAL

DRAWING IS THE SOLE 

54.054

UNLESS OTHERWISE SPECIFIED

WEIGHT

CONTAINED IN THIS 
THE INFORMATION 

DNU

NOTES/COMMENTS:

1

FINISH

MATERIAL

INTERPRET GEOMETRIC

.010

DO NOT SCALE DRAWING

EVENTER
AS NOTED

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .03
THREE PLACE DECIMAL:     

HOOK BLOCK KIT, 

PARTS PER UNIT

BREAK ALL EDGES1.

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

ITEM NO. PART NUMBER DESCRIPTION QTY.

0 783841 ADJUSTABLE FORK ASSEMBLY 
(NOT INCLUDED) 0

1 783771 HOOK BLOCK ASSEMBLY 2

2 772502 NUT, LOCK LOW PROFILE 5/16-18 2

3 771049 SCREW, BHC 5/16-18 X .625"LN 2

1 2

3

7XXXX

7XXXX
X

DNU

NEXT ASSEMBLY

D

C

B

A
A

B

C

D

12345678

8 7 6 5 4 3 2

DNU
DNU
DNUDNUDNU

DNUDNU
DNU

MATERIAL CODE

DNU

LLC. ANY REPRODUCTION 

MFG LLC IS PROHIBITED.

IN PART OR AS A WHOLE 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
TITLE:

DWG.  NO. REV
PERMISSION OF SUMNER 

TOLERANCING PER: 

DIMENSIONS ARE IN INCHES.

SHEET 1 OF 1
783766

SCALE: LBS.

PROPRIETARY AND CONFIDENTIAL

DRAWING IS THE SOLE 

54.054

UNLESS OTHERWISE SPECIFIED

WEIGHT

CONTAINED IN THIS 
THE INFORMATION 

DNU

NOTES/COMMENTS:

1

FINISH

MATERIAL

INTERPRET GEOMETRIC

.010

DO NOT SCALE DRAWING

EVENTER
AS NOTED

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .03
THREE PLACE DECIMAL:     

HOOK BLOCK KIT, 

PARTS PER UNIT

BREAK ALL EDGES1.

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

ITEM NO. PART NUMBER DESCRIPTION QTY.

0 783841 ADJUSTABLE FORK ASSEMBLY 
(NOT INCLUDED) 0

1 783771 HOOK BLOCK ASSEMBLY 2

2 772502 NUT, LOCK LOW PROFILE 5/16-18 2

3 771049 SCREW, BHC 5/16-18 X .625"LN 2

1 2

3



FORK ASSEMBLY



HOOK BLOCK ASSEMBLY

7XXXX

7XXXX
X

DNU

NEXT ASSEMBLY

D

C

B

A
A

B

C

D

12345678

8 7 6 5 4 3 2

DNU
DNU
DNUDNUDNU

DNUDNU
DNU

MATERIAL CODE

DNU

LLC. ANY REPRODUCTION 

MFG LLC IS PROHIBITED.

IN PART OR AS A WHOLE 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
TITLE:

DWG.  NO. REV
PERMISSION OF SUMNER 

TOLERANCING PER: 

DIMENSIONS ARE IN INCHES.

SHEET 1 OF 1
783771

SCALE: LBS.

PROPRIETARY AND CONFIDENTIAL

DRAWING IS THE SOLE 

2.893

UNLESS OTHERWISE SPECIFIED

WEIGHT

CONTAINED IN THIS 
THE INFORMATION 

DNU

DO NOT SCALE DRAWING

1

FINISH

MATERIAL

INTERPRET GEOMETRIC

.010

NOTES/COMMENTS:

HOOK BLOCK ASSEMBLY

AS NOTED

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .03
THREE PLACE DECIMAL:     

PARTS PER UNIT

BREAK ALL EDGES1.

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 783772 HOOK BLOCK WELDMENT 1

2 782510 PLUNGER 1

3 776212 SPRING, #DWC - 042 - G - 9 1

4 775110 SPLIT RING 1-1/4" NICKEL PLATED 1

1

2

3

4

7XXXX

7XXXX
X

DNU

NEXT ASSEMBLY

D

C

B

A
A

B

C

D

12345678

8 7 6 5 4 3 2

DNU
DNU
DNUDNUDNU

DNUDNU
DNU

MATERIAL CODE

DNU

LLC. ANY REPRODUCTION 

MFG LLC IS PROHIBITED.

IN PART OR AS A WHOLE 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
TITLE:

DWG.  NO. REV
PERMISSION OF SUMNER 

TOLERANCING PER: 

DIMENSIONS ARE IN INCHES.

SHEET 1 OF 1
783771

SCALE: LBS.

PROPRIETARY AND CONFIDENTIAL

DRAWING IS THE SOLE 

2.893

UNLESS OTHERWISE SPECIFIED

WEIGHT

CONTAINED IN THIS 
THE INFORMATION 

DNU

DO NOT SCALE DRAWING

1

FINISH

MATERIAL

INTERPRET GEOMETRIC

.010

NOTES/COMMENTS:

HOOK BLOCK ASSEMBLY

AS NOTED

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .03
THREE PLACE DECIMAL:     

PARTS PER UNIT

BREAK ALL EDGES1.

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 783772 HOOK BLOCK WELDMENT 1

2 782510 PLUNGER 1

3 776212 SPRING, #DWC - 042 - G - 9 1

4 775110 SPLIT RING 1-1/4" NICKEL PLATED 1

1

2

3

4



NL WINCH ASSEMBLY

7XXXX

7XXXX
X

MATERIAL CODE

NEXT ASSEMBLY

D

C

B

A
A

B

C

D

12345678

8 7 6 5 4 3 2

MATERIAL

LBS.29.427WEIGHT

FINISH

AS NOTED

BLACKLLC. ANY REPRODUCTION 

MFG LLC IS PROHIBITED.

IN PART OR AS A WHOLE 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
TITLE:

DWG.  NO. REV
PERMISSION OF SUMNER 

TOLERANCING PER: 

DIMENSIONS ARE IN INCHES.

SHEET 2 OF 2
784490-BLK

SCALE: 

.010

PROPRIETARY AND CONFIDENTIAL

DRAWING IS THE SOLE 

INTERPRET GEOMETRIC

UNLESS OTHERWISE SPECIFIED

DO NOT SCALE DRAWING

CONTAINED IN THIS 
THE INFORMATION 

1

NOTES/COMMENTS:

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .03
THREE PLACE DECIMAL:     

NL WINCH ASSEMBLY

PARTS PER UNIT

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 784492-BLK SIDE PLATE ASSEMBLY-LH, NL WNCH-BLACK 1

2 784494-BLK SIDE PLATE ASSEMBLY-RH, NL WNCH-BLACK 1

3 783613-BLK DRUM ASSEMBLY-BLACK 1

4 783754 DRIVE SHAFT NL WINCH 1

5 784500 SHAFT, HOIST DRUM PINION, SQ END 1

6 783606 DRUM SPACER SHAFT 1

7 783599 SPACER-WINCH SIDE PLATE 1

8 784498 PLATE, INNER BRAKE DISC, NL WINCH 1

9 780212 PLATE, OUTER BRAKE DISC, NL WINCH 1

10 780214 BRAKE RATCHET WJ-15 1

11 783615 BRAKE DISK 2

12 783598 SPACER-RATCHET 1

13 780216 HOIST RATCHET DOG WJ-19 1

14 783612 BRAKE COVER 1

15 783611 GEAR COVER 1

16 784284 WINCH HANDLE ADAPTER 1

17 783757 WINCH HANDLE 2

18 782619 WINCH SHAFT, ROLLER 1

19 783764 SLEEVE, ROLLER SHAFT 1

20 779045 5" PLASTIC WHEEL 2

21 783621 RATCHET DOG SPRING 1

22 776042 SCREW, BHMS #8-32 X 1/2" LN 2

23 771431 SET SCREW 1/4-20 X 5/16"LN FLT PT 2

24 771290 SCREW, FHSC 1/4-20 X 2.25"LN 2

25 771100 SCREW, HHC 3/8-16X1.75" LN 1

26 771111 SCREW, HHC 3/8-16 X 5-1/2" 1

27 771105 SCREW, HHC 3/8-16X6" LN 1

28 772502 NUT, LOCK LOW PROFILE 5/16-18 1

29 772355 NUT, INSERT LOCK 3/8-16 2

30 772375 NUT, INSERT JAM 5/8 -16 1

31 773040 WASHER, FLAT 3/8" 3

32 773631 WASHER, FLAT 3/8" 1

33 773085 WASHER, BELLEVILLE 1/2" 2

34 776072 RING, EXTERNAL RETAINING 1/2" 2
3134

6

1

22

1

5

3

29

24

17

16

14

33
30

1110

8

21

28
13

2

12

32

25
7

19

26

1820

34

27

4

17

29

33

23

11 9

31

31

15

23

7XXXX

7XXXX
X

MATERIAL CODE

NEXT ASSEMBLY

D

C

B

A
A

B

C

D

12345678

8 7 6 5 4 3 2

MATERIAL

LBS.29.427WEIGHT

FINISH

AS NOTED

BLACKLLC. ANY REPRODUCTION 

MFG LLC IS PROHIBITED.

IN PART OR AS A WHOLE 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
TITLE:

DWG.  NO. REV
PERMISSION OF SUMNER 

TOLERANCING PER: 

DIMENSIONS ARE IN INCHES.

SHEET 2 OF 2
784490-BLK

SCALE: 

.010

PROPRIETARY AND CONFIDENTIAL

DRAWING IS THE SOLE 

INTERPRET GEOMETRIC

UNLESS OTHERWISE SPECIFIED

DO NOT SCALE DRAWING

CONTAINED IN THIS 
THE INFORMATION 

1

NOTES/COMMENTS:

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .03
THREE PLACE DECIMAL:     

NL WINCH ASSEMBLY

PARTS PER UNIT

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 784492-BLK SIDE PLATE ASSEMBLY-LH, NL WNCH-BLACK 1

2 784494-BLK SIDE PLATE ASSEMBLY-RH, NL WNCH-BLACK 1

3 783613-BLK DRUM ASSEMBLY-BLACK 1

4 783754 DRIVE SHAFT NL WINCH 1

5 784500 SHAFT, HOIST DRUM PINION, SQ END 1

6 783606 DRUM SPACER SHAFT 1

7 783599 SPACER-WINCH SIDE PLATE 1

8 784498 PLATE, INNER BRAKE DISC, NL WINCH 1

9 780212 PLATE, OUTER BRAKE DISC, NL WINCH 1

10 780214 BRAKE RATCHET WJ-15 1

11 783615 BRAKE DISK 2

12 783598 SPACER-RATCHET 1

13 780216 HOIST RATCHET DOG WJ-19 1

14 783612 BRAKE COVER 1

15 783611 GEAR COVER 1

16 784284 WINCH HANDLE ADAPTER 1

17 783757 WINCH HANDLE 2

18 782619 WINCH SHAFT, ROLLER 1

19 783764 SLEEVE, ROLLER SHAFT 1

20 779045 5" PLASTIC WHEEL 2

21 783621 RATCHET DOG SPRING 1

22 776042 SCREW, BHMS #8-32 X 1/2" LN 2

23 771431 SET SCREW 1/4-20 X 5/16"LN FLT PT 2

24 771290 SCREW, FHSC 1/4-20 X 2.25"LN 2

25 771100 SCREW, HHC 3/8-16X1.75" LN 1

26 771111 SCREW, HHC 3/8-16 X 5-1/2" 1

27 771105 SCREW, HHC 3/8-16X6" LN 1

28 772502 NUT, LOCK LOW PROFILE 5/16-18 1

29 772355 NUT, INSERT LOCK 3/8-16 2

30 772375 NUT, INSERT JAM 5/8 -16 1

31 773040 WASHER, FLAT 3/8" 3

32 773631 WASHER, FLAT 3/8" 1

33 773085 WASHER, BELLEVILLE 1/2" 2

34 776072 RING, EXTERNAL RETAINING 1/2" 2
3134

6

1

22

1

5

3

29

24

17

16

14

33
30

1110

8

21

28
13

2

12

32

25
7

19

26

1820

34

27

4

17

29

33

23

11 9

31

31

15

23



WINCH HANDLE ASSEMBLY


